| REAR SUSPENSION Gasoline Vehicle

S R S

Page X-1 Service Parts Manual EZEOERE



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70291-GO1 BUSHING, RUBBER (LEAF SPRING)......ccccoecvvtnriirinietnensenteeeeseseeesesresseseenens 12
2
3 70289-G02 SPACER ...ttt st e e st s ae e n e aaanas 4
4 14158-G1 BOLT, SHOULDER, 3/16 X 3 1/4 LGi. ..cooteuierirercrecctrnesretecesaeseeseeste e eeaesnnd 2
5 11098-G5 NUT, B/8 = 16ttt sttt st s s st e s e s s 2
6 10194-G1 BUSHING, RUBBER (SHOCK ABSORBER).......c.ceceeutetetrreeeeeeeeeseeeveseeseeneas 8
7 10435-G1 WASHER (SHOCK ABSORBER)........cccinetitrrerrerernesesiestsesseesssee e s 8
8 00532-G6 NUT, 3/8 = 24 ...ttt e ste s et et saa e san e e se e 4
9 72029-GO1 U-BOLT, 3/8 - 16 eeeeee et meeeeseseese s s sttt eeeeeereseseeeeeeeee 4
10 74124-GO1 U-BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY) ....evieieririrertrcteeecceerceeestnenesnens 4
11 74135-GO1 SPRING, LEAF (USE ON 4 CADDY ONLY) .....cccertrrrrererrenriessnenessesssssesssseesnenas 2
12 70247-GO01 SPRING, LEAF ...ttt ettt cstsseste st e as s e s e s st ne e senas 2
13 70324-G01 SHOCKABSORBER.........ciioiitecrerteteeseecsctseesreses st saesre st es s s s e s e een 2
14 72028-GO1 BASE PLATE, ISOMOUNT ......ociiitiirereerertereenseesereesesessenseseesssssesssesnsssessesnes 2
15 72117-GO1 BUSHING, ISOMOUNT .......ootiirtiertencrrntrrcrteesessssessesssaesestesssessesssssesesnsenens 2
16
17 72037-GO1 CAP, ISOMOUNT ...ttt sttt st s s e st esasaneessa e s s nas 2
18 11098-G5 NUT, LOCK, 3/8 = 16 ...ttt cncrrcesees e e e se s sa s e s asssennssnensasnen 8
19 00560-G1 WASHER, 3/8.......ootitiiitiictiirir e sstet et st e aeesessens e s sesassss s e s snesseesnesnentons 8
20
21 70290-G01 SHACKLE PLATE ..ottt reeeee e ne e Cenrereee e eenees 4
22
23 00429-G2 SCREW, 3/8 - 16 X 3 1/4 LGi...uoviiiiiieieirercreeeeeree e sese st ee e saesr s e s s 4
24 11098-G5 NUT, LOCK, 3/8 = 16 ...ttt ittt ee e st sntesaessssaee e s s eneenan 1
25 00643-G1 WASHER, 3/8.....oeiiiiittitcectntitt et eseseese s e st e st e e s e se e sensanend 2

EZGOETE Service Parts Manual Page X-2



